



Test Order/Report No.: BVIPL: SPL : 25941C/935/12/2018
Date of Receipt : 10.12.2018

Date: 11.12.2018
Page 1 of 1

NEW BUILDING SOLUTIONS**DALMIA CEMENT (Bharat) LIMITED**

11th and 12th Floor, Hansalaya, Building, 15 Barakhamba Road, New Delhi - 110 001.

TEST REPORT ON PULL OFF ADHESION

Source of Sample : Test conducted on site.
Number of samples Tested : 01 (One only).
Customer's Reference : Email dt.10.12.2018
Condition of Sample : Satisfactory
Product Name# : Dalmia magic premium skim coat.
Project/Site# : Site - Lodha Palava Khoni Goan, Dombivali
Location# : South MLCP, 1st floor, pour-1
Laboratory Reference No. : 2018/DEC/286653
Period of Test : 10.12.2018 TO 10.12.2018
Test Method : ASTM-D-4541

Sl. No.	Test Conducted & Description	Results (MPa)
A	DALMIA MAGIC PREMIUM SKIM COAT (THICKNESS- 2mm) APPLY ON 26.11.2018.	
1	Point-1 (on plaster)	1.18 MPa
2	Point-2 (on RCC Col)	1.09 MPa
3	Point-3 (on RCC Col)	1.29 MPa

As furnished by the customer.

The Tests are not covered under the NABL scope of accreditation.

Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced except in full, without the written approval of the lab.
3. Any correction invalidates this report.

For **Bureau Veritas (India) Pvt. Ltd.**

Construction Services Laboratory

Shabnam Kazi



Operations Manager-Lab
Authorised Signatory

2018/SPL/W49